
- I 

Artichoke 
Watershed 
Protection Plan 
Newburvoort, MA 

Newburyport Water Works 

January 2005 

• • 

Weston!kSampson 
Weston & Sampson Engineers, In~

Five Centennial Drive 
Peabody, MA 01960-7985 

www.westonandsampson.com 
Tel: 978-532-1900 Fax: 978-977-0100 



I 
TABLE OF CONTENTS 

TABLE OF CONTENTS .................................................................................... i 

LIST OF FIGURES .......................................................................................... .ii 

LIST OF TABLES ............................................................................................. ii 

LIST OF APPENDICES .................................................................................... .ii 
[...]
into the distribution system at Ferry Road. More detailed reservoir information is included in 

Section 1.3. 

According to Newburyport Water Works' Water Management Act Permit, the following 

volumes, in million gallons per day (MGD), of water are permitted to be withdrawn from the 

water supply system. 

Original Permitted Volume: 2.20 MGD 

From 6/5/95 to 11/30/99 2.38 MGD 

From 12/1/99 to 11/30/04 

From 12/1/04 to 11/30/09 

From 12/1/09 to 11/30/14 

2.43 MGD 

2.47 MGD 

2.49 MGD 

The Upper Artichoke Reservoir and Lower Artichoke Reservoir are both supplied by the same 

watershed. Land areas in the watershed include parts of West Newbury (75%), Newbury (15%) 

and Newburyport (10%). The reservoirs were formed from land along the Artichoke River. 

Two dams were constructed and land was cleared along the waterway making it possible to 

provide a new public water supply. It is believed that the topsoil was not removed before 

flooding the area. Numerous previous reports indicate that shallow depths and abundance of 

aquatic vegetation may be a result of the reservoir construction method. 

The Indian Hill Reservoir is located entirely within West Newbury. This additional water supply 

was added to the system during the 1970s. Vegetative growth does not appear to be as severe in 

this reservoir. The lack of in-filling and vegetation growth correlates to deeper water depths and 

less impact from surrounding land use activities. 

1-3 Weston & Sampson 



Land use around the reservoirs is primarily residential with some agricultural practices and 

forests throughout. Zoning districts for industrial and commercial businesses are limited to a 

small area. Although overall land use within the watersheds does not appear to pose much of a 

threat to the water quality, the combination of inputs from the variety of land use practices 

observed in the watershed may contribute to water quality degradation over time. Increased 

vegetation and algae growth have been observed within the reservoir system. The highest 

concentrations appear in the northeast and southwest comers of the Upper Artichoke Reservoir. 

It should also be noted that DEP has recently approved Bartlett Spring Pond as another source. 

The Newburyport Water Works plans to pump water from this pond to the treatment plant, 

mixing it with water from the Lower Artichoke Pump Station. This requires new pumping 

facilities for Bartlett Spring Pond, and is currently planned for incorporation in to the City's 

water supply system. 

1.3 Surface Water Supply Evaluation 

The Department of Environmental Management (DEM) Office of Dam Safety issued an 

Inspection/Evaluation Report on the Newburyport Water Works surface water supplies in April 

2001. DEM performed visual inspections of the dams to determine their structural stability and 

overtopping potential. Additionally, Fay, Spoffard & Thorndike (FST) prepared a Water Works 

Master Plan in July 2001. In June 1998, a Firm Yield Study was completed by Metcalf & Eddy 

ofWakefield, Massachusetts. Information from those reports is summarized below. 

1.3.1 The Indian Hill Reservoir 

The Indian Hill Reservoir is the largest of the three reservoirs, with a total capacity of 800 

Million Gallons (MG). The reservoir is man-made and was completed in 1979. Withdrawal 

began in 1980. Water from the Indian Hill Reservoir either spills over its dam or is released 

through the outlet structure, which has two intakes. When the upper intake is utilized, the 

useable reservoir storage is 477 MG. When the lower intake is activated, an additional 323 MG 

is available for withdrawal. The intakes discharge water to a stream that flows to the Upper 

Artichoke Reservoir. The Indian Hill watershed is approximately 785 acres. 

1-4 Weston & Sampson 



l 

The DEM report indicates that the Indian Hill Reservoir impounds approximately 60 acre-feet of 

water at normal pool. The reservoir has an earthen dam, which is 30 feet high by 300 feet long 

by 13 feet wide at the crest. There is a service road that allows transverse access. The upstream 

slope has 4 feet of freeboard and is protected from wave accelerated erosion with rip-rap. The 

downstream slope has vegetative cover. Recent work along the access road has not substantially 

changes these conditions. Associated with the earth dam are two dikes of similar construction 

along with a gatehouse. Two outlet control valves exist at mid-level and the other at low-level. 

There are two spillways associated with the structure. The primary outlet is a drop inlet 

approximately 15 feet in circumference. Additionally and there is a sharp-crested overflow weir 

at the gatehouse. Both outlets discharge at the toe via large concrete conduits minimizing any 

possibility.of erosion or sources of turbidity. 

1.3.2 The Upper Artichoke Reservoir 

The Upper Artichoke Reservoir has a capacity of 266 MG, and is separated from the Lower 

Artichoke Reservoir by a dam. Under normal conditions, water spills over the dam into the 

Lower Artichoke Reservoir. However, when water level in the Upper Artichoke Reservoir is 

below the spillway elevation, an outlet structure maintains flow to the Lower Artichoke 

Reservoir. 

The DEM report indicates that the Upper Artichoke River Dam impounds 700 acre-feet of water 

at normal pool (spillway crest) storage, and 1,500 acre-feet at maximum pool (top of dam). The 

Upper Artichoke Dam is a concrete structure approximately 200 feet long and about 9 feet high. 

The top width of the dam is about 4 feet. The dam has a spillway located at the center of the 

dam. The spillway is about 150 feet iong and has a crest width of about 3.3 feet. The height 

from the spillway crest to the top of the dam is about 2. 7 feet. There is a gatehouse located on 

the right end of the dam that houses the control mechanism for a low-level outlet. The low-level 

outlet is 16-inches in diameter and functions as a transfer line from the upper reservoir to the 

lower reservoir. The low-level line is used to ensure that enough flow passes from the upper 

reservoir to the lower reservoir to supply the pump station located about 2,600 feet downstream. 

1-5 Weston & Sampson 



1.3.3 The Lower Artichoke Reservoir 

The Lower Artichoke Reservoir is the smallest of the three reservoirs, with a capacity of 62.4 

MG. Its dam spillway is three feet lower than the Upper Artichoke Reservoir spillway. Water is 

pumped from this reservoir to the treatment plant. 

The DEM report indicates that the Lower Artichoke River Dam impounds 339 acre-feet of water 

at normal pool (spillway crest) storage, and 456 acre-feet at maximum pool (minimum elevation 

of the top of dam). The Lower Artichoke Dam is an earthen embankment approximately 500 

feet long and about 16.2 feet high. The top of the dam varies in width from 10 to 15 feet. The 

dam has a concrete spillway located at the right center (looking downstream) of the dam. The 

spillway is about 60 feet long and about 3.3 feet wide. The height from the spillway crest to the 

top of the abutment wall is about 5. 7 feet. The pump station located on the downstream, right 

bank, transfers flow to a water treatment plant via a 16-inch diameter intake line. The lower dam 

has a low-level outlet of unknown diameter at the right end of the spillway that has not been 

operational for many years. 

The combined watershed of the two Upper and Lower Artichoke Reservoirs is approximately 

3,200 acres. 

1.4 Firm Yield 

Average water withdrawal from the entire water system (groundwater and surface water 

supplies) is approximately 2.24 MGD. The safe yield estimates are as follows: 

Normal Conditions: 

I 

Surface Water Supplies (Reservoirs): 1.85 MGD 

Groundwater Supplies (Wells) 1.06 MGD 

Subtotal 2.91 MGD 

1-6 Weston & Sampson 



Additional: 

Indian Hill Lower Intake: 0.3 MGD 

Subtotal 3.21 MGD 

Future: 

Bartlett Spring Pond: 0.27MGD 

TOTAL: 3.48 MGD 

It should be noted that the Newburyport Water Works reservoir system has a usable storage to 

yield ratio of 127 MG per square mile of drainage. This is lower than the operating guideline 

ratio for maximum utilization of 150 - 200 MG per square mile. Additional yield may be 

developed by pumping overflows of spills from the lower reservoirs back to the Indian Hill 

Reservoir (M&E, 1998). 

The watershed receives approximately 46 inches of rain annually (M&E, 1998). Much of the 

watershed is heavily vegetated. Soils within the watershed areas immediately surrounding the 

reservoirs consist of poor permeability deposits derived from glacial till. Several small areas of 

moderate pern1eability exist as Quaternary alluvium in the smaller drainage areas. However, 

these reworked glacial deposits are generally underlain by silty clayey glaciomarine deposits. 

Surface water inputs are predominantly responsible for impacts to the Artichoke Reservoir 

system with minor inputs from groundwater. 

1.5 Water System Demand 

In the "Water Works Master Plan", prepared by FST, average day demand, maximum day 

demand, peak hour demand, and Plum Island demand were estimated. For information purposes, 

these tables have been recreated here. 

The following table shows average day demands for 2000 and projected average day demands 

for 2020. 

1-7 Weston & Sampson 



Table 1-1 

Current and Future Demands 

Location 2000 Average Day 2020 Average Day 

Demand (MGD) Demand (MGD) 

Newburyport 

Domestic/Municipal/Unaccounted-for 1.60 1.77 

Commercial/Industrial! Agricultural 0.46 0.69 

Newbury 0.10 0.14 

West Newbury 0.11 0.11 

Subtotal 2.27 2.71 

Plum Island 0.46 

Total 2.27 3.17 

The following table presents the projected water demands during maximum day and peak hour 

scenanos. 

Table 1-2 

Average Day, Maximum Day, and Peak Hour Demands 

Demand Actual2000 Projected 2020 Projected 2020 Total Projected 

Scenario Demands Newburyport Plum Island 2020 Demand 

Water Works · Demand 

Demand 

Average Day 2.27 2.71 0.46 3.17 

Maximum day 4.11 4.91 1.14 6.05 

Peak Hour 5.65 6.78 1.93 8.71 

An analysis of the available water supply and the projected 2020 demand indicates that there will 

be sufficient water to supply an average day demand. 

1-8 Weston & Sampson 



1.6 Treatment Process 

The Newburyport Water Works operates a water treatment system at the Spring Lane Water 

Treatment Plant (WTP), which is located on Spring Lane in Newburyport, adjacent to the 

Merrimack River. The WTP treats water from the surface water supplies only. The treatment 

train at the Spring Lane WTP is summarized below: 

• Raw water enters from the Lower Artichoke Reservoir 

• Sodium hydroxide (caustic soda) is added for pre.,.pH adjustment (when required) 

• Aluminum sulfate is added for coagulation and destabilization of color and particles (25-

50 mg!L of 50% solution) 

• The water enters a rapid mix, flocculation and sedimentation process to coagulate and 

settle particles 

• The water continues to a Mixed media (anthracite, sand and garnet) filtration process to 

remove fine suspended particles not previously removed by settling 

• Water is then chlorinated in a 500,000-gallon clearwell for disinfection (typically 1.5 to 

2.5 mg/L of 15% solution) 

• Water is then fluoridated (sodium fluoride) for dental care (1.0 mg/L) 

• Phosphoric acid is added for corrosion control (typically 3.0 to 4.5 mg/L of75% solution) 

• Sodium Hydroxide (caustic soda) is added for post-pH adjustment 

• Treated Water enters the distribution system. 

Appendix B includes a schematic of the treatment process and Consumer Confidence Reports 

(CCR) for 2001,2002 and 2003. 

0:\NEWBURYPORT MA\ARTICHOKE WATERSHED\ARTICHOKE RES DRAFT RPT2.DOC 

1-9 Weston & Sampson 



2.0 DELINEATION AND MAPPING 

Several maps were created for this SWSPP. The maps were generated using the ESRI 

(Environmental Systems Research Institute) software ArcView/Arclnfo version 8.3. These maps 

are compatible with currently available data held in the Massachusetts Geographical 

Informational System (Mass GIS) database. These maps follow Mass GIS guidelines and 

delineate pertinent information and attributes of the Artichoke and Indian Hill Reservoirs. Maps 

developed for this project are discussed in each section of the report with watershed 

characteristics discussed below. Additional GIS mapping is provided in Appendix C showing 

stormwater collection points and locations for digital photographs taken of the Reservoir 

conditions. 

2.1 Watershed Characteristics and Land Uses 

In addition to standard zoning bylaws, the City of Newburyport enforces an overlay protection 

district for land that falls within the Water Resources Protection District (WRPD). The WRPD 

includes three zones that fall within the water supply watershed. An overlay protection district to 

the Newburyport Zoning Bylaws for these zones was developed to provide protection to the 

watershed above and beyond the existing bylaws and minimize contamination threats. The 

overlay districts are consistent with the state's guidelines for the .protection of surface water 

resources and follow regulations set forth in 310 CMR 22.20 B&C. The primary protection zone 

is Zone A which contains land within 400 feet from the mean high water level of the reservoirs, 

as well as a 200 foot protection set back from all tributaries. Zone B, the second protection zone, 

includes all land within one-half mile ofthe surface water. Finally, Zone Cis the remaining land 

in the watershed not designated as Zone A or B. Limits on land use such as individual sewage 

disposal, storage of animal manure unless covered or contained, earth removal, industrial or 

commercial uses that discharge process wastewater on site, and storage of petroleum products 

are provided in the description of acceptable land use practices for Zone A and B. Further 

restrictions within Zone A include surface or subsurface discharges without special permit, 

swimming, bathing, boating, and storage of animal manure. Similar protection is afforded by 

2-1 Weston & Sampson 



excluding facilities that generate, treat, store, or dispose of hazardous wastes, and construction of 

any permanent structures other than those associated with flood control. 

Figure 2-1 shows these watershed characteristics, and other pertinent information (from 1999 

land use information from MassGIS datalayer) to show where the areas most vulnerable to 

contamination are located. Information shown on Figure 2-1 includes: 

• Three Surface Drinking Water Sources (Indian Hill Reservoir, Upper Artichoke 

Reservoir, and Lower Artichoke Reservoir) 

• Intake locations 

• Tributaries to each Reservoir 

• Zones A, B, C for the three reservoirs 

The groundwater resources for Newburyport are located to the northeast of the watershed and 

fall outside of the mapped area for the Artichoke Reservoir. 

A second figure depicting additional land use characteristics was also developed. Although DEP 

guidance suggests these features should be represented on a single map with the information 

described above, the separate data set and map graphics were required to avoid confusion. Thus, 

Figure 2-2 provides the following watershed features: 

• 100-year floodplain at surface water sources 

• Major existing Land uses 

• Agricultural Activities 

• Major roads, railroads, airports within protection zones 

No permitted solid waste facilities exist within the watershed. Additionally, Zone A does not 

contain any known hazardous waste sites. Records do not exist to target problem areas for 

failing septic systems as defined by Title V or for domestic storage of fuel oils in Underground 

Storage Tanks (USTs). 

2-2 Weston & Sampson 



,. _ _ "'"'-.r _ 

" -) '--/ 

0 /~:J 
_, \ ( \' 

--------) \ 

.t 
+ o·~~',;· 
r-~ 

/ 

.,· . 
~~ 
~F-:...: . 

c. ~ I L", 

zone 
';-a 

~"~< -- ~--=..,: .\ ..... '-· :.... 
. '' lhdfat)-' 

' /1111 

Zone , 
B~ 

-,' 